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Gasoline

Engine Parts

Ref.
No.
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Part No.

GB5789-86
SF188F-1060100-C
SF188F-1060009
SF188F-1060008
SF188F-1061006
SF188F-1060007
SF188F-1060006
SF188F-1060004
SF188F-1060005
SF188F-1060003
SF188F-1060002
GB5789-86
SF188F-1080100-C
139FMD-1009301
GB5789-86
SF188F-1070200-C
SF160F-1070100
SF160F-1070006
SF188F-1071000-C
SF188F-1070100-C
GB6177-86
SF160F-1070300
SF160F-1070001
SF188F-1070001
SF160F-1070003
SF160F-1070001
SF160F-1030005
SF160F-1030002
GB5789-86
SF188F-1030200
SF188F-1030011
SF188F-1030003
SF188F-1020003
SF188F-1020100
SF188F-1020006
SF188F-1020002
SF188F-1101000-C
SF188F-1100100
SF188F-1100100-C

40 SF188F-1090500-C

Description

Screw M6x8 M6X8
Recoil starter case

Recoil starter spring

Drum sheave

Rope handle

Rope

Pawl spring noooo
Pawl guide spring oooo
Pawl oo

Pawl guide oo

Pawl guide Setting screw

Screw M6x12 M6X12
Fan case

Fan case Rubber plug

Screw M8x28 M8X28
Fuel meter

Fuel tank cap

Fuel filter ooo

Fuel tank

Fuel tank support 00000
Nut M8 M8
Fuel outlet joint
Fuel hose clip

Fuel hose

Fuel hose protector
Fuelhoseclip pooooon

Qil filling plug ooo

Qil filling plug seal

Screw M8x40

Oil seal

Crankcase cover

Oil gauge

Cylinder head cover gasket
Cylinder head cover assembly
Cylinder head cover screw
Breather tube

Muffler

Exhaust gasket

Muffler cover

Air cleaner base

Qty.
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Gasoline Engine Parts List

Ref o aty
. Part No. Description Note
No. )
41 | GB6177-86 Nut M6 M6 3
42 | SF188F-1090300-C Air cleaner element support 1
43 | SF188F-1090200-C Air cleaner element 1
44 | SF188F-1090001-C Air cleaner cover 1
45 | SF188F-1090100-C Air cleaner cover nut 2
46 | SF188F-1110002 Carburetor connecting rod 1
47 | SF188F-1110001 Carburetor spring 1
48 | SF188F-1080200-C Throttle control rack 0goog 1
49 | SF188F-1110006 Governing arm 1
50 | SF160F-1110004 Governing arm screw 1
51 | SF188F-1110004 Governing spring 1
52 | SF188F-1110003 Governing shaft oo 1
53 | SF188F-1110005 Governing shaft washer 1
54 | SF188F-1110007 Cotter pin 1
55 | SF188F-1050006 Flywheel nut 0ood 1
56 | SF188F-1060001 Starting hub oo 1
57 | SF188F-1080002 Cooling fan 1
58 | SF188F-1121000 Flywheel 1
59 | SF188F-1030012 Wire bush 0o 1
60 | SF190F-1030006 Crankcase 1
61 | SF188F-1030100 Governing shaft Oil seal 1
62 | SF160F-1126000 Diode 0gogo 1
63 | SF188F-1030001 Wiring clip 1
64 | SF188F-1120001-C Plastic cover 1
65 | SF188F-1127000 Control on-off noogood 1
66 | 139FMD-1003003 Crankcase gasket Dowel pin 2
67 | GB/T276-94 6207/C3 Ball bearing 2
68 | SF188F-1030010 Crankcase gasket 1
69 | SF188F-1127000 Oil levelsensor | 00000 1
70 | GB/T276-94 Ball bearing 2
71 | SF188F-1041000 Camshaft assembly 1
72 | SF188F-1050303 Balance shaft 1
73 | SF188F-1050304 Crankshaft key 0oo 1
74 | SF188F-1050301 Crankshaft assembly 1
75 | SF188F-1110008 Governing gear shaft Collar 1
76 | SF160F-1110103 Governing gear shaft circlip 1
77 | SF188F-1110009 Governing gear shaft 1
78 | SF188F-1110102 Flyweight pin 3




Gasoline Engine Parts List

Ref o aty
. Part No. Description Note
No. )
79 | SF188F-1110103 Flyweight 3
80 | SF188F-1110101 Governing gear oood 1
81 | SF160F-1110106 Governing gear washer 0gogooog 1
82 | SF188F-1050200 Connecting rod assembly 1
83 | SF188F-1050005 Piston pin 1
84 | SF188F-1050004 Piston pin circlip ooodog 2
85 | SF190F-1050001 Piston 1
SF190F-1050100 Oil ring set 1
86 | SF190F-1050003 Second piston ring 0oooog 1
SF190F-1050002 First piston ring 1
87 | SF188F-1040011 Exhaust valve 1
88 | SF188F-1040003 Intake valve ooo 1
89 | SF188F-1040006 Exhaust valve spring washer 0gooooog 1
90 | SF188F-1040004 Intake valve oil seal 1
91 | SF188F-1040007 Valve spring 2
92 | SF188F-1040002 Intake valve spring retainer ooodog 1
93 | SF188F-1040008 Exhaust valve spring retainer 1
94 | SF188F-1040009 Exhaust valve cap 1
95 | 139FMD-1003102 Drain plug washer 2
96 | 139FMD-1003101 Drain plug ooog 2
97 | SF188F-1040012 Valve lifter 2
98 | SF188F-1040010 Push rod 2
99 | SF188F-1030009 Cylinder head bolt 4
100 | SF188FD-1010001 Exhaust bolt 2
101 | SF188F-1011000 Cylinder head assembly 1
102 | SF188F-1080001 Air shroud ooog 1
103 | SF188F-1010002 Intake bolt 2
104 | SF188F-1040005 Push rod guide 1
105 | SF160F-1040010 Rocker arm bolt 2
106 | SF188F-1040001 Rocker arm oo 2
107 | SF160F-1040012 Rocker arm seat ogo 2
108 | SF160F-1040011 Valve clearance adjusting nut 2
109 | NHSP LA F5TC Spark plug 1
110 | SF188FD-1130003 Carburetor insulator gasket 1
111 | SF188F-1130001 Carburetor insulator 1
112 | SF188FD-1130002 Carburetor gasket 1
113 | SF188F-1131000 Carburetor 1
114 | SF188F-1130100 Air cleaner gasket 1
115 | SF190F-1030008 Cylinder gasket 1
116 | SF188F-1030013 Cylinder gasket Dowel pin | DOOO0OD 2




Gasoline Engine Parts List
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. Part No. Description Note
No. )
117 | SF188F-1122000 T.C.I. Unit 1
118 | GB5789-86 Screw M6x29 10M6X29 2
119 | GB5789-86 Flange boltM6x29 00 2
120 | SF188F-1123000 Electrifg coil 1
121 | SF188F-1030002 Wire flat 1
122 | SF188F-1125000 Start motor 0ooooo 1
123 | GB5789-86 Flange boltM8x35 oo 2
124 | SF188F-1126000 relay 1
125 | GB29.2-88 Flange boltM5x20 2
GB93-87 Spring gasket 2




